ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT (ESIA)
AND ENVIRONMENTAL AND SOCIAL MANAGEMENT PLAN
(ESMP) FOR CONSTRUCTION OF NEW 424 MLD STP AND
ASSOCIATED INFRASTRUCTURE INCLUDING ONE TERMINAL
SEWAGE PUMP STATION AT PIRANA, AHMEDABAD

(DRAFT)

GUJARAT RESILIENT CITIES PARTNERSHIP:

AHMEDABAD CITY RESILIENCE PROJECT (G-ACRP)

April 2024

Prepared by
TATA CONSULTING ENGINEERS LTD.

For

AHMEDABAD MUNICIPAL CORPORATION

DOCUMENT NO.: TCE.12369C-ENV-2015-ER-02



TATA CONSULTING ENGINEERS LIMITED 'l'
TATA

Note:

This document is approved vide resolution number: 632 dated 18/03/2024 by
Municipal commissioner, Ahmedabad Municipal Corporation



TATA CONSULTING ENGINEERS LIMITED

Tw

TATA
REVISION STATUS
[...]
followed by description of more detailed technology alternatives considered. Using this
commonly adopted narrowing approach, the Analysis of Alternatives considers alternatives in
the following sequence:

= Strategy Alternative: Abandoning the Existing Centralized Treatment to follow
decentralized ‘on site’ treatment 'on site’

Here, a scenario where existing STP would be abandoned, and residents will be using
onsite decentralized treatment in septic tanks is considered against the proposed
subproject.

= ‘Zero’ or ‘No Project’ alternative,

Here, without project scenario i.e., continuing the existing situation compared with the
scenario where the proposed project rehabilitation is implemented.

=  One option was an additional 240 MLD capacity sewage treatment plant at New Pirana
campus to cater the need of future sewage generation up to 2041. Hence, required
capacity of STP at Pirana | campus shall be 424 MLD (180 MLD + 240 MLD) which is
excluding 155 MLD STP. Afterwards only 424 MLD STP has been decided to cater the flow.
Considering population projection for next 15 years, the estimated flow at proposed STP
shall be 424 MLD. Hence, the STP will be designed for an average flow of 424 MLD. The
available land at the site is approximately 25 hectares and belongs to AMC. The land
required for the proposed 424 MLD STP is sufficient for biological treatment with BNR
removal system.

o The services of the existing 180 MLD TSPS and STP shall be disbanded after the
commissioning of new facilities. The infrastructure interventions proposed under
the project is as enunciated below:

ESIA FOR PROPOSED 424 MLD STP AT PIRANA, 2024 69



W

TATA

o Common inlet chamber to receive the flow carried by the two box trunk mains
(each of the size 2400x2400 mm) with flow regulating mechanism.

o Gravity pipeline(s)/ channel(s) along with flow regulating mechanism to carry the
flow from common inlet chamber to existing 182 MLD TSPS (serving 155 MLD STP)
and new 424 MLD TSPS.

o A fully functional 424 MLD pumping facility, equipped with SCADA-controlled
electro-mechanical equipment.

o Rising Main(s) carrying the discharge of 424 MLD TSPS to new STP with all
associated works such as valves, pressure transmitters, flow meters etc

o New 424 MLD STP including civil, mechanical, electrical and instrumentation works

etc

New outfall facility

Approach Road to STP

Terminal sewage pump station

O O O O

A new Terminal pumping facility is planned to be constructed in the available land

parcel and measuring 0.9 ha which is in front of 155 MLD STP. The land is already

in possession of AMC.

Design/ Technology Alternatives

Technologies to achieve the stringent discharge standards suggested by NGT are

compared with the current one. During detailed design, this will be subject to

further scrutiny and the best environmentally suitable alternative will be adopted.

= The contractor will be responsible for storage, testing and transfer sludge for disposal
appropriately based on the monitoring results & existing regulations, as agreed in writing
with AMC . Sludge management facility has been proposed by AMC to be ready to manage
sludge by commissioning of first/ initial stream of this proposed STP. Contractor shall
prepare CESIA and CESMP which includes sludge management plan showing it collection,
storage, and transport in line with regulations and good practices on Health & Safety ad
Pollution Prevention for its eventual disposal at the AMC’s proposed sludge management
facility.

ESIA FOR PROPOSED 424 MLD STP AT PIRANA, 2024 70



W

TATA

OPTIONS

Strategy Change

“Zero”or NO Project
Scenario

Improving the
STP

Versus

No Project:

RATIONALE

De-centralised
Treatment, without
sTP

¥

Project —

Centralised treatment provided since past two decades, with all infrastructure
constructed, and promises connected to STPs. Small plots in city, and permeable
soil. So, strategy Change to Decentralised ‘on premise/ site’ treatment is
dismissed

Treatment not optimal in existing facility: ‘No project’ scenario is dismissed

Versus

construction of STP

Continue baseline

Existing STP caters to 180 MLD in the catchment. All upstream infrastructure
available. If fully reconstructed, it will require bypassing of sewage to the river for

¥ two years construction time. Bypass options are available. STP is 18 years old and
Type of Improvement Rﬁfhﬂ_'bﬂﬂﬂffﬂﬂ of Proposed 424 MLD higher capacityfor treating all sewage is required. Hence rehabilitation is
existing IB{I‘MLD STP using new dismissed
& construction of Technol
Y
new 240 MLD Technology need to ensure NGT discharge standards to prevent environmental and

social impacts on downstream communities and agriculture. A20 - larger reaction
tank, presents nitrogen and phosphorus removal conflicts. SBR - High automation,
skilled man-power, plus patented decantation, but can handle shock loads and
works well in India & other countries. So, SBR is the recommended choice, with or
without biogas since the subproject will be bid out on DBOT format, the design
consultant can suggest the Best available technology option at detailed design
stage

¥

Technology Change | SBR | | Versus

‘ | A20 | Versus MBR

at design stage (DBOT)

» | Othersif any

MLD STP and its TSPS.

Option 1: Upgrade 180 MLD STP to same capacity and constructa new 244
MLD STP at available land parcel adjacent to existing 180 MLD STP.
Option 2: Construction of new STP of 424 MLD capacity at available land parcel
adjacentto 180 MLD STP

- v Option 3: Upgrade 180 MLD STP to same capacity and divert the remaining
Design flow Upgrade 180 Upgrade 244 MLD flow to Pirana-Il campus
&Capacity MLD & Const. 180 MLD & Proposed STP From capital cost and O&M cost perspective, it is economical to build one STP as
Change new 244 MLD Diversion of {424 MLD) in compared to rehabilitation 180 MLD STP and construction of New 244 MLD. The final
244 MLD adjacenf land outcome was to constructa new STP of 424 MLD on available land parcel.
Figure 11 Analysis of Alternatives
4.1 Option analysis for design flow and STP capacity

Three different options were analyzed for arriving at design flow and STP capacity for 180 MLD

STP and its TSPS.

= QOption 1: Upgrade 180 MLD STP to same capacity and construct a new 244 MLD STP at
available land parcel adjacent to existing 180 MLD STP.

= Option 2: Construction of new STP of 424 MLD capacity at available land parcel adjacent to
180 MLD STP

= QOption 3: Upgrade 180 MLD STP to same capacity and divert the remaining 244 MLD flow
to Pirana-1l Campus.

Each option has been analyzed based on the feasibility of Land availability, Adequacy of
Upstream Infrastructure, and probability of discharge and/or diversion of additional flow/s.
Recommended option

The comparative analysis demonstrate that all three options are feasible from land and social
& environmental perspective with no major concerns. All the options focus on capacity
expansion and upgradation to meet the future flow requirement with stringent treatment

norms.

In Option 2, a single STP is proposed to meet the future flow requirement under single
investment, while the Option 1 and 3 address the same under two subprojects focusing on
utilizing existing 180 MLD STP to same capacity by process upgradation and the treatment of
remaining flows under separate subproject.

The Option 1 and 3 considers utilization of the existing structural assets at existing 180 MLD
STP.

ESIA FOR PROPOSED 424 MLD STP AT PIRANA, 2024 71



W

TATA

Upgradation of existing STP in phase wise manner will be a challenge as area availability is
limited. There is also the concern of untreated sewage being released in the river during
rehabilitation of the existing STP. The capacity requirement is also higher based on the
estimated population as given by the Master Planning consultants. These options would also
involve management and operation of multiple STPs and offer lesser efficiency.

Detailed deliberations were also held with AMC team and design consultants while discussing
the pros and cons of the three options. The final outcome was to construct a new STP of 424

MLD on available land parcel which is vacant and under possession of AMC.
4.2  Zero or NO project Alternative
4.2.1 Without Project Scenario
The existing STP was designed with ASP technology to achieve following norms:

Table 25: STP Inlet Outlet Quality viz a viz Standards/ Norms

Sr. Parameter Unit Designed Actual Actual Prevailing NGT
No. Discharge Inlet quality of MoEFCC suggested
Quality of  Quality, treated 201736 Discharge
Treated 2021 sewage at quality
Sewage Outlet, 2021
1. BOD mg/| 20 48 13 20 <10
2. CcoD mg/| 100 171.2 448 <50
3. SS mg/I 30 18 31.6 <50 <20
4, pH - 6.5-8.0 7.56 7.56 6.5-9.0 5.5-9.0
5. Residual mg/I 0.5 BDL 2.4
Chlorine
6. Fecal Coliform MPN/ 1000- 59 48 <1000 <100
100ml 10000
7. Oil & Grease mg/| <10 BDL BDL
8. Total Nitrogen mg/I 48 7.2 <10
9. Phenolic <1
Compounds
10. Total mg/| 1.83 1.96 <1
Phosphorous

There is no provision for removal of faecal coliform and bio nutrients in the existing 180 MLD
STP. With existing treatment facility, it may not be possible to achieve the NGT suggested
discharge quality. This may affect the surface water quality at Sabarmati and ground water
quality and heath of the city and downstream of Sabarmati, in case of reuse for irrigation.

Due to the age of the STP, equipment’s are not functioning as per design requirement. If the
treatment plant is not upgraded, there may be impacts on the water quality of Sabarmati River
downstream which will affect any fauna, flora in the river, and also result in degradation of

36 These Standards shall apply to all STPs to be commissioned on or after the 1st June, 2019 and the old/existing STPs shall
achieve these standards within a period of five years from date of publication of this notification in the Official Gazette.

ESIA FOR PROPOSED 424 MLD STP AT PIRANA, 2024

72



W

TATA

soil quality. High chlorine content for disinfection may impact plant growth and soils. In

addition, treatment costs are also high, and machinery need upgradation.

Construction of new 424 MLD STP will result in achieving the NGT suggested standards and
help in improved health of the people and environment without abandoning the existing STP
area. The present 180 MLD STP will also complete its design life by 2024 which is the base year
for the new STP.

4.3

Technology Alternatives

4.3.1 Screening of Technologies for STP

At present, following sewage treatment technologies are the best available to arrive at NGT
suggested discharge standards:

Sequencing Batch Reactor (SBR).

Anaerobic-Anoxic-Oxic (A20) Process (Biological Nitrogen and Phosphorous Removal

Process)

Membrane Bio Reactor (MBR)- Due to the high Capital and Operation & Maintenance
costs for the huge flows of 424 MLD, this process is not considered. Detailed
description and comparison will be provided in the DPR stage as World Bank is
preferred for Open Technology for the DBOT tender.

Moving Bed Biofilm Reactor (MBBR) -is an attached growth process and will not
remove phosphorous biologically and limited experience in India for such higher

capacity plants. Thus, this process has not been considered further in FR.

Table 26: Comparison of Various Biological Treatment Options

Sr. Treatment Advantages Disadvantages
No. process
1 Anaerobic/ e Both nitrogen and phosphorus e Generally, this process needs a
Anoxic/ are removed simultaneously in larger volume of reaction tank
Aerobic this process than that used in the standard
Oxic) A20 . - activated sludge process.
( ) e A portion of alkalinity consumed gep
process . . . .
in the aerobic tank is recovered e The process operating parameters
by denitrification reaction in the  of nitrogen removal, such as SRT
anaerobic reaction tank by  conflict with that of phosphorus
recycling nitrified liquor from removal; therefore, the optimum
the aerobic tank to the anoxic ~ SRT condition needs to be set to
tank remove both nitrogen and
hosphorus.
e Well-proven technology phosp
worldwide
2 Sequential e Smaller footprint e High automation
Batch
¢ High-quality effluent ¢ No energy production
Reactor
(SBR) e Similar to extended aeration o Skilled manpower required
ESIA FOR PROPOSED 424 MLD STP AT PIRANA, 2024 73



W

TATA
Sr. Treatment Advantages Disadvantages
No. process
e Ability to handle shock loads. e Decantation mechanisms are
- . t
o Efficient use of aeration system patented
e The successful functioning of
plants in India and worldwide
3 Moving Bed e Less space requirement ¢ High media quantity requirement
Biofilm
e Long shut down period for plant
Reactor .
maintenance
(MBBR)
ewill not remove phosphorous
biologically
e limited experience in India for
much higher capacity plants.
4 Membrane e Separate biological process e Low sludge production
Bio-reactor

e No tertiary treatment required ¢ High capital & maintenance cost

Source. Final DPR Rev1, Construction of New 424 MLD STP With construction of New
424 MLD Terminal Sewage Pump Station with allied infrastructure at Pirana February
2024. Prepared by Royal Haskoning DHV Consulting Pvt. Ltd. For AMC

Proposed 424 MLD STP

The Design Consultant has submitted the “DPR Construction of New 424 MLD STP With
construction of New 424 MLD Terminal Sewage Pump Station with allied infrastructure at
Pirana” for the nominated works as per RFP. Based on the detailed assessment stated in earlier
Chapters and to achieve the NGT standards, it is proposed to construct one new plant of 424
MLD at Pirana. Till the time the new STP is constructed and commissioned the existing 180
MLD STP will be kept operational. The available land at the site is approximately 25 hectares
and belongs to AMC. The land required for the proposed 424 MLD STP is sufficient for
biological treatment with BNR removal system.

The existing Plant of 180 MLD at Pirana is based on ASP technology and functional. The existing
Sewage Treatment capacity within AMC area is 1248 MLD. A sewage flow balance study was
carried-out by the Design Consultant in consultation with AMC while referring the SCADA and
Pump Log-book database. The study reveals that against the existing treatment capacity of
1248 MLD, the sewage being received is about 1696 MLD; thereby a Gap of about 448 MLD.

Industrial ingress is more dominant into the eastern part of the AMC area. AMC is of the view
that Industrial wastewater pollution or Heavy metal contamination will not be an issue for the
STPs by the time of their commissioning as AMC and the Gujarat State Pollution Control Board
(GPCB) have jointly undertaken a drive to disconnect sewer connections of the flouting
industries. The teams of AMC and GPCB have increased the surveillance and monitoring in
major industrial clusters to enforce regulatory norms for the treatment of industrial
wastewater. AMC is also planning to develop a robust water quality monitoring system that
would enable AMC to monitor the industrial pollution risks on a real-time basis.

ESIA FOR PROPOSED 424 MLD STP AT PIRANA, 2024 74



W

TATA

The upstream sewerage network has adequate capacity to safely convey the estimated
sewage flows for future years. A new TSPS will be required to collect and pump the sewage
received.

As per the DPR, decision design matrix was prepared in order to decide the appropriate
process for the treatment of sewage and the evaluation criteria included Technical, Financial
and Overall Evaluation. All criteria were given a rating from 0 to 2 (with 2 being the most
favourable). The ratings were added together for each criteria category and given a score. In
the overall score of all the process, Sequential Batch Reactor has been considered as the best
treatment process which scored the high and suits the area.

Comparison of life cycle cost of sewage treatment technologies using block cost estimates for
SBR and A20 treatment alternatives have been worked out andis viable when analysis is
considered for a period of 15 years for O&M. SBR is an established technology in the recent
past and has delivered consistent results. All the new STP projects implemented in AMC region